

Pay only \$5 for most common prescriptions

The drugs listed below are available for just \$5 when your prescription is filled at a Humana network pharmacy and is considered medically necessary. Brand medications appear in all upper case letters and generic medications in lower case.



Drug list as of 2/1/23

acarbose 100 mg tablet	albuterol sulfate concentrate 5 mg/mL(0.5%) solution for nebulization	amitriptyline 10 mg tablet
acarbose 25 mg tablet	ALCAINE 0.5% EYE DROPS	amitriptyline 100 mg tablet
acarbose 50 mg tablet	alendronate 10 mg tablet	amitriptyline 150 mg tablet
ACCU-CHEK AVIVA PLUS METER	alendronate 35 mg tablet	amitriptyline 25 mg tablet
ACCU-CHEK AVIVA PLUS TEST STRIPS	alendronate 5 mg tablet	amitriptyline 50 mg tablet
ACCU-CHEK GUIDE GLUCOSE METER	alendronate 70 mg tablet	amitriptyline 75 mg tablet
ACCU-CHEK GUIDE ME GLUCOSE METER	alfuzosin ER 10 mg tablet, extended release 24 hr	amlodipine 10 mg tablet
ACCU-CHEK GUIDE TEST STRIPS	allopurinol 100 mg tablet	amlodipine 10 mg-benazepril 20 mg capsule
ACCU-CHEK SMARTVIEW TEST STRIPS	allopurinol 300 mg tablet	amlodipine 10 mg-benazepril 40 mg capsule
ACCU-CHEK GUIDE TEST STRIPS	alprazolam 0.25 mg tablet	amlodipine 10 mg-valsartan 160 mg tablet
ACCU-CHEK SMARTVIEW TEST STRIPS	alprazolam 0.5 mg tablet	amlodipine 10 mg-valsartan 320 mg tablet
ACEBUTOL 200 mg capsule	alprazolam 1 mg tablet	amlodipine 2.5 mg tablet
ACEBUTOL 400 mg capsule	alprazolam 2 mg tablet	amlodipine 2.5 mg-benazepril 10 mg capsule
acetaminophen 120 mg-codeine 12 mg/5 mL (5 mL) oral solution	alprazolam ER 0.5 mg tablet, extended release 24 hr	amlodipine 5 mg tablet
acetaminophen 120 mg-codeine 12 mg/5 mL oral solution	alprazolam ER 1 mg tablet, extended release 24 hr	amlodipine 5 mg-benazepril 10 mg capsule
acetaminophen 300 mg-codeine 15 mg tablet	alprazolam ER 2 mg tablet, extended release 24 hr	amlodipine 5 mg-benazepril 20 mg capsule
acetaminophen 300 mg-codeine 30 mg tablet	alprazolam ER 3 mg tablet, extended release 24 hr	amlodipine 5 mg-benazepril 40 mg capsule
acetaminophen 300 mg-codeine 30 mg/12.5 mL (12.5 mL) oral solution	Altavera (28) 0.15 mg-0.03 mg tablet	amlodipine 5 mg-valsartan 160 mg tablet
acetaminophen 300 mg-codeine 60 mg tablet	Alyacen 1/35 (28) 1 mg-35 mcg tablet	amlodipine 5 mg-valsartan 320 mg tablet
acetic acid 2% ear solution	Alyacen 7/7/7 (28) 0.5 mg/0.75 mg/1 mg-35 mcg tablet	ammonium lactate 12% lotion
acyclovir 200 mg capsule	amantadine HCl 100 mg capsule	ammonium lactate 12% topical cream
acyclovir 400 mg tablet	amantadine HCl 50 mg/5 mL oral solution	amoxapine 100 mg tablet
acyclovir 800 mg tablet	Amethia 0.15 mg-30 mcg (84)/10 mcg(7) tablets, 3 month dose pack	amoxapine 150 mg tablet
Afirmelle 0.1 mg-20 mcg tablet	Amethia Lo 0.1 mg-20 mcg (84)/10 mcg (7) tablets, 3 month dose pack	amoxapine 25 mg tablet
AK-Poly-Bac 500 unit-10,000 unit/gram eye ointment	amiloride 5 mg tablet	amoxapine 50 mg tablet
albuterol sulfate 0.63 mg/3 mL solution for nebulization	amiloride 5 mg-hydrochlorothiazide 50 mg tablet	amoxicillin 125 mg chewable tablet
albuterol sulfate 1.25 mg/3 mL solution for nebulization	amiodarone 100 mg tablet	amoxicillin 125 mg/5 mL oral suspension
albuterol sulfate 2 mg/5 mL oral syrup	amiodarone 200 mg tablet	amoxicillin 200 mg/5 mL oral suspension
albuterol sulfate 2.5 mg/3 mL (0.083%) solu- tion for nebulization	amiodarone 400 mg tablet	amoxicillin 200 mg-potassium clavulanate 28.5 mg chewable tablet
albuterol sulfate concentrate 2.5 mg/0.5 mL solution for nebulization		amoxicillin 200 mg-potassium clavulanate 28.5 mg/5 mL oral suspension
		amoxicillin 250 mg capsule
		amoxicillin 250 mg chewable tablet
		amoxicillin 250 mg/5 mL oral suspension
		amoxicillin 250 mg-potassium clavulanate 125 mg tablet

amoxicillin 250 mg-potassium clavulanate 62.5 mg/5 mL oral suspension
amoxicillin 400 mg/5 mL oral suspension
amoxicillin 400 mg-potassium clavulanate 57 mg chewable tablet
amoxicillin 400 mg-potassium clavulanate 57 mg/5 mL oral suspension
amoxicillin 500 mg capsule
amoxicillin 500 mg tablet
amoxicillin 500 mg-potassium clavulanate 125 mg tablet
amoxicillin 600 mg-potassium clavulanate 42.9 mg/5 mL oral suspension
amoxicillin 875 mg tablet
amoxicillin 875 mg-potassium clavulanate 125 mg tablet
ampicillin 250 mg capsule
ampicillin 500 mg capsule
anastrozole 1 mg tablet
Anusol-HC 2.5% topical cream with perineal applicator
Apri 0.15 mg-0.03 mg tablet
Aranelle (28) 0.5 mg/1 mg/0.5 mg-35 mcg tablet
aripiprazole 10 mg tablet
aripiprazole 15 mg tablet
aripiprazole 2 mg tablet
aripiprazole 20 mg tablet
aripiprazole 30 mg tablet
aripiprazole 5 mg tablet
Ashlyna 0.15 mg-30 mcg (84)/10 mcg(7) tablets, 3 month dose pack
atenolol 100 mg tablet
atenolol 100 mg-chlorthalidone 25 mg tablet
atenolol 25 mg tablet
atenolol 50 mg tablet
atenolol 50 mg-chlorthalidone 25 mg tablet
atomoxetine 10 mg capsule
atomoxetine 100 mg capsule
atomoxetine 18 mg capsule
atomoxetine 25 mg capsule
atomoxetine 40 mg capsule
atomoxetine 60 mg capsule
atomoxetine 80 mg capsule
atorvastatin 10 mg tablet
atorvastatin 20 mg tablet
atorvastatin 40 mg tablet
atorvastatin 80 mg tablet
atropine 1% eye drops
Aubra 0.1 mg-20 mcg tablet
Aubra EQ 0.1 mg-20 mcg tablet

Aurovela 1.5/30 (21) 1.5 mg-30 mcg tablet
Aurovela 1/20 (21) 1 mg-20 mcg tablet
Aurovela 24 Fe 1 mg-20 mcg (24)/75 mg (4) tablet
Aurovela Fe 1.5/30 (28) 1.5 mg-30 mcg (21)/75 mg (7) tablet
Aurovela Fe 1-20 (28) 1 mg-20 mcg (21)/75 mg (7) tablet
Aviane 0.1 mg-20 mcg tablet
Avidoxy 100 mg tablet
Ayuna 0.15 mg-0.03 mg tablet
azathioprine 50 mg tablet
azelastine 0.05% eye drops
azelastine 137 mcg (0.1%) nasal spray aerosol
azelastine 205.5 mcg (0.15%) nasal spray
azithromycin 1 gram oral packet
azithromycin 100 mg/5 mL oral suspension
azithromycin 200 mg/5 mL oral suspension
azithromycin 250 mg tablet
azithromycin 500 mg tablet
azithromycin 600 mg tablet
Azurette (28) 0.15 mg-0.02 mg (21)/0.01 mg (5) tablet
bacitracin-polymyxin B 500 unit-10,000 unit/gram eye ointment
baclofen 10 mg tablet
baclofen 20 mg tablet
baclofen 5 mg tablet
Balziva (28) 0.4 mg-35 mcg tablet
Bekyree (28) 0.15 mg-0.02 mg (21)/0.01 mg (5) tablet
benazepril 10 mg tablet
benazepril 10 mg-hydrochlorothiazide 12.5 mg tablet
benazepril 20 mg tablet
benazepril 20 mg-hydrochlorothiazide 12.5 mg tablet
benazepril 20 mg-hydrochlorothiazide 25 mg tablet
benazepril 40 mg tablet
benazepril 5 mg tablet
benazepril 5 mg-hydrochlorothiazide 6.25 mg tablet
benztropine 0.5 mg tablet
benztropine 1 mg tablet
benztropine 2 mg tablet
betamethasone dipropionate 0.05% lotion
betamethasone valerate 0.1% topical cream
betamethasone valerate 0.1% topical ointment

betamethasone, augmented 0.05% topical cream
betaxolol 10 mg tablet
betaxolol 20 mg tablet
bethanechol chloride 10 mg tablet
bethanechol chloride 25 mg tablet
bethanechol chloride 5 mg tablet
bethanechol chloride 50 mg tablet
bicalutamide 50 mg tablet
bisoprolol 10 mg-hydrochlorothiazide 6.25 mg tablet
bisoprolol 2.5 mg-hydrochlorothiazide 6.25 mg tablet
bisoprolol 5 mg-hydrochlorothiazide 6.25 mg tablet
bisoprolol fumarate 10 mg tablet
bisoprolol fumarate 5 mg tablet
Blisovi 24 Fe 1 mg-20 mcg (24)/75 mg (4) tablet
Blisovi Fe 1.5/30 (28) 1.5 mg-30 mcg (21)/75 mg (7) tablet
Blisovi Fe 1/20 (28) 1 mg-20 mcg (21)/75 mg (7) tablet
Briellyn 0.4 mg-35 mcg tablet
brimonidine 0.2% eye drops
bumetanide 0.5 mg tablet
bumetanide 1 mg tablet
bumetanide 2 mg tablet
bupropion HCl 100 mg tablet
bupropion HCl 150 mg tablet, 12 hr sustained-release (smoking deterrent)
bupropion HCl 75 mg tablet
bupropion HCl SR 100 mg tablet, 12 hr sustained-release
bupropion HCl SR 150 mg tablet, 12 hr sustained-release
bupropion HCl SR 200 mg tablet, 12 hr sustained-release
bupropion HCl XL 150 mg 24 hr tablet, extended release
bupropion HCl XL 300 mg 24 hr tablet, extended release
buspirone 10 mg tablet
buspirone 15 mg tablet
buspirone 30 mg tablet
buspirone 5 mg tablet
buspirone 7.5 mg tablet
butalbital 50 mg-acetaminophen 325 mg tablet
butalbital-acetaminophen-cafeine 50 mg-325 mg-40 mg tablet
calcitonin (salmon) 200 unit/actuation nasal spray

calcitriol 0.25 mcg capsule
calcitriol 0.5 mcg capsule
Camila 0.35 mg tablet
Camrese 0.15 mg-30 mcg (84)/10 mcg(7) tablets, 3 month dose pack
Camrese Lo 0.1 mg-20 mcg (84)/10 mcg (7) tablets, 3 month dose pack
carbamazepine 100 mg chewable tablet
carbamazepine 200 mg tablet
carbidopa 10 mg-levodopa 100 mg tablet
carbidopa 25 mg-levodopa 100 mg tablet
carbidopa 25 mg-levodopa 250 mg tablet
carbidopa ER 25 mg-levodopa 100 mg tablet, extended release
carbidopa ER 50 mg-levodopa 200 mg tablet, extended release
carisoprodol 350 mg tablet
carteolol 1% eye drops
Cartia XT 120 mg capsule, extended release
Cartia XT 180 mg capsule, extended release
Cartia XT 240 mg capsule, extended release
Cartia XT 300 mg capsule, extended release
carvedilol 12.5 mg tablet
carvedilol 25 mg tablet
carvedilol 3.125 mg tablet
carvedilol 6.25 mg tablet
Caziant (28) 0.1 mg/0.125 mg/0.15 mg-25 mcg tablet
cefadroxil 250 mg/5 mL oral suspension
cefadroxil 500 mg capsule
cefadroxil 500 mg/5 mL oral suspension
cefdinir 125 mg/5 mL oral suspension
cefdinir 250 mg/5 mL oral suspension
cefdinir 300 mg capsule
cefprozil 125 mg/5 mL oral suspension
cefprozil 250 mg tablet
cefprozil 250 mg/5 mL oral suspension
cefprozil 500 mg tablet
cefuroxime axetil 250 mg tablet
cefuroxime axetil 500 mg tablet
celecoxib 100 mg capsule
celecoxib 200 mg capsule
celecoxib 400 mg capsule
celecoxib 50 mg capsule
cephalexin 125 mg/5 mL oral suspension
cephalexin 250 mg capsule
cephalexin 250 mg/5 mL oral suspension
cephalexin 500 mg capsule
Charlotte 24 Fe 1 mg-20 mcg (24)/75 mg (4) chewable tablet

Chateal (28) 0.15 mg-0.03 mg tablet
Chateal EQ (28) 0.15 mg-0.03 mg tablet
chlordiazepoxide 10 mg capsule
chlordiazepoxide 25 mg capsule
chlordiazepoxide 5 mg capsule
chlorhexidine gluconate 0.12% mouthwash
chlorthalidone 25 mg tablet
chlorthalidone 50 mg tablet
cilostazol 100 mg tablet
cilostazol 50 mg tablet
ciprofloxacin 0.3% eye drops
ciprofloxacin 100 mg tablet
ciprofloxacin 250 mg tablet
ciprofloxacin 500 mg tablet
ciprofloxacin 750 mg tablet
citalopram 10 mg tablet
citalopram 10 mg/5 mL oral solution
citalopram 20 mg tablet
citalopram 40 mg tablet
clarithromycin 250 mg tablet
clarithromycin 500 mg tablet
clemastine 2.68 mg tablet
Clindacin ETZ 1% topical swab
Clindacin P 1% topical swab
clindamycin HCl 150 mg capsule
clindamycin HCl 300 mg capsule
clindamycin HCl 75 mg capsule
clindamycin phosphate 1% topical swab
clobetasol 0.05% scalp solution
clobetasol 0.05% topical cream
clobetasol 0.05% topical ointment
clobetasol-emollient 0.05% topical cream
clonazepam 0.125 mg disintegrating tablet
clonazepam 0.25 mg disintegrating tablet
clonazepam 0.5 mg disintegrating tablet
clonazepam 0.5 mg tablet
clonazepam 1 mg disintegrating tablet
clonazepam 1 mg tablet
clonazepam 2 mg disintegrating tablet
clonazepam 2 mg tablet
clonidine HCl 0.1 mg tablet
clonidine HCl 0.2 mg tablet
clonidine HCl 0.3 mg tablet
clopidogrel 75 mg tablet
clotrimazole 1% topical cream
clotrimazole 10 mg troche
clotrimazole-betamethasone 1%-0.05% topical cream
Constulose 10 gram/15 mL oral solution

cromolyn 4% eye drops
Cryselle (28) 0.3 mg-30 mcg tablet
cyanocobalamin (vit B-12) 1,000 mcg/mL injection solution
Cyclafem 1/35 (28) 1 mg-35 mcg tablet
Cyclafem 7/7/7 (28) 0.5 mg/0.75 mg/1 mg-35 mcg tablet
cyclobenzaprine 10 mg tablet
cyclobenzaprine 5 mg tablet
cyclopentolate 0.5% eye drops
cyclopentolate 1% eye drops
cyclopentolate 2% eye drops
cyproheptadine 2 mg/5 mL oral syrup
cyproheptadine 4 mg tablet
Cyred 0.15 mg-0.03 mg tablet
Cyred EQ 0.15 mg-0.03 mg tablet
Dasetta 1/35 (28) 1 mg-35 mcg tablet
Dasetta 7/7/7 (28) 0.5 mg(7)/0.75 mg(7)/1 mg(7)-35 mcg tablet
Daysee 0.15 mg-30 mcg (84)/10 mcg(7) tablets, 3 month dose pack
Deblitane 0.35 mg tablet
desogestrel 0.15 mg-ethinyl estradiol 0.03 mg tablet
desogestrel-e.estradiol 0.15 mg-0.02 mg(21)/e.estrad 0.01 mg(5) tablet
desvenlafaxine succinate ER 100 mg tablet, extended release 24 hr
desvenlafaxine succinate ER 25 mg tablet, extended release 24 hr
desvenlafaxine succinate ER 50 mg tablet, extended release 24 hr
dexamethasone 0.5 mg tablet
dexamethasone 0.5 mg/5 mL oral elixir
dexamethasone 0.5 mg/5 mL oral solution
dexamethasone 0.75 mg tablet
dexamethasone 1 mg tablet
dexamethasone 1.5 mg tablet
dexamethasone 2 mg tablet
dexamethasone 4 mg tablet
dexamethasone 6 mg tablet
dexamethasone sodium phosphate 0.1% eye drops
dexmethylphenidate 10 mg tablet
dexmethylphenidate 2.5 mg tablet
dexmethylphenidate 5 mg tablet
dextroamphetamine-amphetamine 10 mg tablet
dextroamphetamine-amphetamine 12.5 mg tablet
dextroamphetamine-amphetamine 15 mg tablet

dextroamphetamine-amphetamine 20 mg tablet
dextroamphetamine-amphetamine 30 mg tablet
dextroamphetamine-amphetamine 5 mg tablet
dextroamphetamine-amphetamine 7.5 mg tablet
diazepam 10 mg tablet
diazepam 2 mg tablet
diazepam 5 mg tablet
diazepam 5 mg/5 mL (1 mg/mL) oral solution
diazepam 5 mg/mL oral concentrate
Diazepam Intensol 5 mg/mL oral concentrate
diclofenac 0.1% eye drops
diclofenac 1% topical gel
diclofenac ER 100 mg tablet, extended release 24 hr
diclofenac sodium 25 mg tablet, delayed release
diclofenac sodium 50 mg tablet, delayed release
diclofenac sodium 75 mg tablet, delayed release
dicloxacillin 250 mg capsule
dicloxacillin 500 mg capsule
dicyclomine 10 mg capsule
dicyclomine 20 mg tablet
Digitek 125 mcg (0.125 mg) tablet
Digitek 250 mcg (0.25 mg) tablet
Digox 125 mcg (0.125 mg) tablet
Digox 250 mcg (0.25 mg) tablet
digoxin 125 mcg (0.125 mg) tablet
digoxin 250 mcg (0.25 mg) tablet
diltiazem 120 mg tablet
diltiazem 30 mg tablet
diltiazem 60 mg tablet
diltiazem 90 mg tablet
diltiazem CD 120 mg capsule, extended release 24 hr
diltiazem CD 180 mg capsule, extended release 24 hr
diltiazem CD 240 mg capsule, extended release 24 hr
diltiazem CD 300 mg capsule, extended release 24 hr
diltiazem CD 360 mg capsule, extended release 24 hr
diltiazem ER (XR/XT) 120 mg capsule, extended release 24 hr, controlled
diltiazem ER (XR/XT) 180 mg capsule, extended release 24 hr, controlled

diltiazem ER (XR/XT) 240 mg capsule, extended release 24 hr, controlled
diltiazem ER 120 mg capsule, 24 hr, extended release
diltiazem ER 180 mg capsule, 24 hr, extended release
diltiazem ER 240 mg capsule, 24 hr, extended release
diltiazem ER 300 mg capsule, 24 hr, extended release
diltiazem ER 360 mg capsule, 24 hr, extended release
diltiazem ER 420 mg capsule, 24 hr, extended release
DILT-XR 120 mg capsule, extended release
DILT-XR 180 mg capsule, extended release
DILT-XR 240 mg capsule, extended release
diphenoxylate-atropine 2.5 mg-0.025 mg tablet
dipyridamole 25 mg tablet
dipyridamole 50 mg tablet
dipyridamole 75 mg tablet
divalproex 125 mg tablet, delayed release
divalproex 250 mg tablet, delayed release
divalproex 500 mg tablet, delayed release
divalproex ER 250 mg tablet, extended release 24 hr
divalproex ER 500 mg tablet, extended release 24 hr
Dodex 1,000 mcg/mL injection solution
donepezil 10 mg disintegrating tablet
donepezil 10 mg tablet
donepezil 5 mg disintegrating tablet
donepezil 5 mg tablet
dorzolamide 2% eye drops
dorzolamide 22.3 mg-timolol 6.8 mg/mL eye drops
doxazosin 1 mg tablet
doxazosin 2 mg tablet
doxazosin 4 mg tablet
doxazosin 8 mg tablet
doxepin 10 mg capsule
doxepin 10 mg/mL oral concentrate
doxepin 100 mg capsule
doxepin 150 mg capsule
doxepin 25 mg capsule
doxepin 50 mg capsule
doxepin 75 mg capsule
doxycycline hyclate 100 mg capsule
doxycycline hyclate 100 mg tablet
doxycycline hyclate 20 mg tablet

doxycycline hyclate 50 mg capsule
doxycycline monohydrate 100 mg capsule
doxycycline monohydrate 100 mg tablet
doxycycline monohydrate 50 mg capsule
doxycycline monohydrate 50 mg tablet
drospiren-e.estradiol-mefol 3 mg-0.02 mg-0.451 mg(24)/0.451 mg(4)tablet
drospiren-e.estradiol-mefol 3 mg-0.03 mg-0.451 mg(21)/0.451 mg(7)tablet
drospirenone 3 mg-ethinyl estradiol 0.02 mg tablet
drospirenone 3 mg-ethinyl estradiol 0.03 mg tablet
duloxetine 20 mg capsule, delayed release
duloxetine 30 mg capsule, delayed release
duloxetine 60 mg capsule, delayed release
dutasteride 0.5 mg capsule
Ed-Spaz 0.125 mg disintegrating tablet
Elinest 0.3 mg-30 mcg tablet
Emoquette 0.15 mg-0.03 mg tablet
emtricitabine 200 mg-tenofovir disoproxil fumarate 300 mg tablet
enalapril 10 mg-hydrochlorothiazide 25 mg tablet
enalapril 5 mg-hydrochlorothiazide 12.5 mg tablet
enalapril maleate 10 mg tablet
enalapril maleate 2.5 mg tablet
enalapril maleate 20 mg tablet
enalapril maleate 5 mg tablet
Endocet 10 mg-325 mg tablet
Endocet 2.5 mg-325 mg tablet
Endocet 5 mg-325 mg tablet
Endocet 7.5 mg-325 mg tablet
Enpresse 50-30 (6)/75-40(5)/125-30(10) tablet
Enskyce 0.15 mg-0.03 mg tablet
Enulose 10 gram/15 mL oral solution
Epitol 200 mg tablet
ergocalciferol (vitamin D2) 1, 250 mcg (50,000 unit) capsule
Errin 0.35 mg tablet
erythromycin 5 mg/gram (0.5%) eye ointment
erythromycin with ethanol 2% topical solution
escitalopram 10 mg tablet
escitalopram 20 mg tablet
escitalopram 5 mg tablet
esomeprazole magnesium 20 mg capsule, delayed release
esomeprazole magnesium 40 mg capsule, delayed release

Estarylla 0.25 mg-35 mcg tablet
estradiol 0.025 mg/24 hr weekly transdermal patch
estradiol 0.0375 mg/24 hr weekly transdermal patch
estradiol 0.05 mg/24 hr weekly transdermal patch
estradiol 0.06 mg/24 hr weekly transdermal patch
estradiol 0.075 mg/24 hr weekly transdermal patch
estradiol 0.1 mg/24 hr weekly transdermal patch
estradiol 0.5 mg tablet
estradiol 1 mg tablet
estradiol 2 mg tablet
eszopiclone 1 mg tablet
eszopiclone 2 mg tablet
eszopiclone 3 mg tablet
ethynodiol diacetate-ethinyl estradiol 1 mg-35 mcg tablet
ethynodiol diacetate-ethinyl estradiol 1 mg-50 mcg tablet
etodolac 400 mg tablet
etodolac 500 mg tablet
EUTHYROX 100 MCG TABLET
EUTHYROX 112 MCG TABLET
EUTHYROX 125 MCG TABLET
EUTHYROX 137 MCG TABLET
EUTHYROX 150 MCG TABLET
EUTHYROX 175 MCG TABLET
EUTHYROX 200 MCG TABLET
EUTHYROX 25 MCG TABLET
EUTHYROX 50 MCG TABLET
EUTHYROX 75 MCG TABLET
EUTHYROX 88 MCG TABLET
ezetimibe 10 mg tablet
ezetimibe 10 mg-simvastatin 10 mg tablet
ezetimibe 10 mg-simvastatin 20 mg tablet
ezetimibe 10 mg-simvastatin 40 mg tablet
ezetimibe 10 mg-simvastatin 80 mg tablet
Falmina (28) 0.1 mg-20 mcg tablet
famciclovir 125 mg tablet
famciclovir 250 mg tablet
famciclovir 500 mg tablet
famotidine 20 mg tablet
famotidine 40 mg tablet
FE C Plus 100 mg-250 mg-25 mcg-1 mg tablet
felodipine ER 10 mg tablet, extended release 24 hr

felodipine ER 2.5 mg tablet, extended release 24 hr
felodipine ER 5 mg tablet, extended release 24 hr
Femynor 0.25 mg-35 mcg tablet
fenofibrate 160 mg tablet
fenofibrate 54 mg tablet
fenofibrate micronized 134 mg capsule
fenofibrate micronized 200 mg capsule
fenofibrate micronized 67 mg capsule
fenofibrate nanocrystallized 145 mg tablet
fenofibrate nanocrystallized 48 mg tablet
Ferocon 110 mg-0.5 mg capsule
finasteride 5 mg tablet
flecainide 100 mg tablet
flecainide 150 mg tablet
flecainide 50 mg tablet
fluconazole 10 mg/mL oral suspension
fluconazole 100 mg tablet
fluconazole 150 mg tablet
fluconazole 200 mg tablet
fluconazole 40 mg/mL oral suspension
fluconazole 50 mg tablet
fludrocortisone 0.1 mg tablet
fluoxetine 10 mg capsule
fluoxetine 20 mg capsule
fluoxetine 40 mg capsule
flurazepam 15 mg capsule
flurazepam 30 mg capsule
flurbiprofen 0.03% eye drops
flurbiprofen 100 mg tablet
fluticasone propionate 0.005% topical ointment
fluticasone propionate 0.05% topical cream
fluticasone propionate 50 mcg/actuation nasal spray, suspension
fluvoxamine 100 mg tablet
fluvoxamine 25 mg tablet
fluvoxamine 50 mg tablet
folic acid 1 mg tablet
Folivane-F 125 mg-1 mg-40 mg-3 mg capsule
Folivane-Plus 125 mg iron-1 mg capsule
fosinopril 10 mg tablet
fosinopril 10 mg-hydrochlorothiazide 12.5 mg tablet
fosinopril 20 mg tablet
fosinopril 20 mg-hydrochlorothiazide 12.5 mg tablet
fosinopril 40 mg tablet
furosemide 10 mg/mL oral solution

furosemide 20 mg tablet
furosemide 40 mg tablet
furosemide 40 mg/5 mL (8 mg/mL) oral solution
furosemide 80 mg tablet
gabapentin 100 mg capsule
gabapentin 300 mg capsule
gabapentin 400 mg capsule
gabapentin 600 mg tablet
gabapentin 800 mg tablet
Gavilyte-C 240 gram-22.72 gram-6.72 gram-5.84 gram oral solution
GaviLyte-G 236 gram-22.74 gram-6.74 gram-5.86 gram oral solution
GaviLyte-N 420 gram oral solution
gemfibrozil 600 mg tablet
Generlac 10 gram/15 mL oral solution
Gentak 0.3% (3 mg/gram) eye ointment
gentamicin 0.3% eye drops
Gianvi (28) 3 mg-0.02 mg tablet
glimepiride 1 mg tablet
glimepiride 2 mg tablet
glimepiride 4 mg tablet
glipizide 10 mg tablet
glipizide 2.5 mg-metformin 250 mg tablet
glipizide 2.5 mg-metformin 500 mg tablet
glipizide 5 mg tablet
glipizide 5 mg-metformin 500 mg tablet
glipizide ER 10 mg tablet, extended release 24 hr
glipizide ER 2.5 mg tablet, extended release 24 hr
glipizide ER 5 mg tablet, extended release 24 hr
glyburide 1.25 mg tablet
glyburide 1.25 mg-metformin 250 mg tablet
glyburide 2.5 mg tablet
glyburide 2.5 mg-metformin 500 mg tablet
glyburide 5 mg tablet
glyburide 5 mg-metformin 500 mg tablet
glyburide micronized 1.5 mg tablet
glyburide micronized 3 mg tablet
glyburide micronized 6 mg tablet
glycopyrrolate 1 mg tablet
glycopyrrolate 2 mg tablet
guanfacine 1 mg tablet
guanfacine 2 mg tablet
guanfacine ER 1 mg tablet, extended release 24 hr

guanfacine ER 2 mg tablet, extended release 24 hr
guanfacine ER 3 mg tablet, extended release 24 hr
guanfacine ER 4 mg tablet, extended release 24 hr
Hailey 1.5 mg-30 mcg tablet
Hailey 24 Fe 1 mg-20 mcg (24)/75 mg (4) tablet
Hailey Fe 1.5/30 (28) 1.5 mg-30 mcg (21)/75 mg (7) tablet
Hailey Fe 1/20 (28) 1 mg-20 mcg (21)/75 mg (7) tablet
haloperidol 0.5 mg tablet
HALOPERIDOL 1 MG TABLET
haloperidol 10 mg tablet
haloperidol 2 mg tablet
haloperidol 20 mg tablet
haloperidol 5 mg tablet
haloperidol lactate 2 mg/mL oral concentrate
Heather 0.35 mg tablet
Hematinic/Folic Acid 324 mg (106 mg iron)-1 mg tablet
Hematogen FA 200 mg-250 mg-0.01 mg-1 mg capsule
hydralazine 10 mg tablet
hydralazine 100 mg tablet
hydralazine 25 mg tablet
hydralazine 50 mg tablet
hydrochlorothiazide 12.5 mg capsule
hydrochlorothiazide 12.5 mg tablet
hydrochlorothiazide 25 mg tablet
hydrochlorothiazide 50 mg tablet
hydrocodone 10 mg-acetaminophen 325 mg tablet
hydrocodone 10 mg-acetaminophen 325 mg/15 mL (15 mL) oral solution
hydrocodone 2.5 mg-acetaminophen 325 mg tablet
hydrocodone 5 mg-acetaminophen 325 mg tablet
hydrocodone 7.5 mg-acetaminophen 325 mg tablet
hydrocodone 7.5 mg-acetaminophen 325 mg/15 mL oral solution
hydrocortisone 1% topical cream with perineal applicator
hydrocortisone 1% topical ointment
hydrocortisone 10 mg tablet
hydrocortisone 2.5% lotion
hydrocortisone 2.5% topical cream
hydrocortisone 2.5% topical cream with perineal applicator

hydrocortisone 2.5% topical ointment
hydrocortisone 20 mg tablet
hydrocortisone 5 mg tablet
hydromorphone 2 mg tablet
hydromorphone 4 mg tablet
hydromorphone 8 mg tablet
hydroxocobalamin 1,000 mcg/mL intramuscular solution
hydroxyurea 500 mg capsule
hydroxyzine HCl 10 mg tablet
hydroxyzine HCl 10 mg/5 mL oral solution
hydroxyzine HCl 25 mg tablet
hydroxyzine HCl 50 mg tablet
hydroxyzine pamoate 100 mg capsule
hydroxyzine pamoate 25 mg capsule
hydroxyzine pamoate 50 mg capsule
hyoscyamine 0.125 mg disintegrating tablet
hyoscyamine 0.125 mg sublingual tablet
hyoscyamine 0.125 mg/5 mL oral elixir
hyoscyamine 0.125 mg/mL oral drops
hyoscyamine sulfate 0.125 mg tablet
Hyosyne 0.125 mg/5 mL oral elixir
Hyosyne 0.125 mg/mL oral drops
ibandronate 150 mg tablet
IBU 400 mg tablet
IBU 600 mg tablet
IBU 800 mg tablet
ibuprofen 100 mg/5 mL oral suspension
ibuprofen 400 mg tablet
ibuprofen 600 mg tablet
ibuprofen 800 mg tablet
Iclevia 0.15 mg-30 mcg (91) tablets, 3 month dose pack
imipramine 10 mg tablet
imipramine 25 mg tablet
imipramine 50 mg tablet
imiquimod 5% topical cream packet
Incassia 0.35 mg tablet
indapamide 1.25 mg tablet
indapamide 2.5 mg tablet
indomethacin 25 mg capsule
indomethacin 50 mg capsule
ipratropium 0.5 mg-albuterol 3 mg (2.5 mg base)/3 mL nebulization soln
ipratropium bromide 0.02% solution for inhalation
ipratropium bromide 21 mcg (0.03%) nasal spray
ipratropium bromide 42 mcg (0.06%) nasal spray

irbesartan 150 mg tablet
irbesartan 150 mg-hydrochlorothiazide 12.5 mg tablet
irbesartan 300 mg tablet
irbesartan 300 mg-hydrochlorothiazide 12.5 mg tablet
irbesartan 75 mg tablet
Isibloom 0.15 mg-0.03 mg tablet
isoniazid 100 mg tablet
isoniazid 300 mg tablet
isosorbide dinitrate 10 mg tablet
isosorbide dinitrate 20 mg tablet
isosorbide dinitrate 30 mg tablet
isosorbide dinitrate 40 mg tablet
isosorbide dinitrate 5 mg tablet
isosorbide mononitrate 10 mg tablet
isosorbide mononitrate 20 mg tablet
isosorbide mononitrate ER 120 mg tablet, extended release 24 hr
isosorbide mononitrate ER 30 mg tablet, extended release 24 hr
isosorbide mononitrate ER 60 mg tablet, extended release 24 hr
Jaimiess 0.15 mg-30 mcg (84)/10 mcg(7) tablets, 3 month dose pack
Jantoven 1 mg tablet
Jantoven 10 mg tablet
Jantoven 2 mg tablet
Jantoven 2.5 mg tablet
Jantoven 3 mg tablet
Jantoven 4 mg tablet
Jantoven 5 mg tablet
Jantoven 6 mg tablet
Jantoven 7.5 mg tablet
Jasmiel (28) 3 mg-0.02 mg tablet
Jencycla 0.35 mg tablet
Jinteli 1 mg-5 mcg tablet
Jolessa 0.15 mg-30 mcg (91) tablets, 3 month dose pack
Juleber 0.15 mg-0.03 mg tablet
Junel 1.5/30 (21) 1.5 mg-30 mcg tablet
Junel 1/20 (21) 1 mg-20 mcg tablet
Junel FE 1.5/30 (28) 1.5 mg-30 mcg (21)/75 mg (7) tablet
Junel FE 1/20 (28) 1 mg-20 mcg (21)/75 mg (7) tablet
Junel Fe 24 1 mg-20 mcg (24)/75 mg (4) tablet
Kaitlib Fe 0.8 mg-25 mcg (24)/75 mg (4) chewable tablet
Kalliga 0.15 mg-0.03 mg tablet

Kariva (28) 0.15 mg-0.02 mg (21)/0.01 mg (5) tablet
Kelnor 1/35 (28) 1 mg-35 mcg tablet
Kelnor 1-50 (28) 1 mg-50 mcg tablet
ketoconazole 2% shampoo
ketoconazole 2% topical cream
ketoprofen 25 mg capsule
ketoprofen 50 mg capsule
ketoprofen 75 mg capsule
ketorolac 0.4% eye drops
ketorolac 0.5% eye drops
ketorolac 10 mg tablet
Klor-Con M10 mEq tablet, extended release
KLOR-CON M15 MEQ TABLET, EXTENDED RELEASE
Klor-Con M20 mEq tablet, extended release
K-PHOS ORIGINAL 500 MG SOLUBLE TABLET
Kurvelo (28) 0.15 mg-0.03 mg tablet
L norgest/E estradiol-E estrad 0.1 mg-20 mcg (84)/10 mcg (7) tabs, 3mos
L norgest/E estradiol-E estrad 0.15 mg-30 mcg (84)/10 mcg(7) tabs, 3mos
L.norgest-eth.estradiol triphasic 50-30 (6)/75-40(5)/125-30(10) tablet
labetalol 100 mg tablet
labetalol 200 mg tablet
labetalol 300 mg tablet
lactulose 10 gram/15 mL (15 mL) oral solution
lactulose 10 gram/15 mL oral solution
lactulose 20 gram/30 mL oral solution
lamivudine 150 mg tablet
lamivudine 300 mg tablet
lamotrigine 100 mg tablet
lamotrigine 150 mg tablet
lamotrigine 200 mg tablet
lamotrigine 25 mg (35) tablets in a dose pack
lamotrigine 25 mg (42)-100 mg (7) tablets in a dose pack
lamotrigine 25 mg (84)-100 mg (14) tablets in a dose pack
lamotrigine 25 mg chewable dispersible tablet
lamotrigine 25 mg tablet
lamotrigine 5 mg chewable dispersible tablet
lansoprazole 15 mg capsule, delayed release
lansoprazole 30 mg capsule, delayed release
Larin 1.5/30 (21) 1.5 mg-30 mcg tablet
Larin 1/20 (21) 1 mg-20 mcg tablet
Larin 24 Fe 1 mg-20 mcg (24)/75 mg (4) tablet
Larin Fe 1.5/30 (28) 1.5 mg-30 mcg (21)/75 mg (7) tablet

Larin Fe 1/20 (28) 1 mg-20 mcg (21)/75 mg (7) tablet
Larissia 0.1 mg-20 mcg tablet
latanoprost 0.005% eye drops
Leena 28 0.5 mg/1 mg/0.5 mg-35 mcg tablet
Lessina 0.1 mg-20 mcg tablet
letrozole 2.5 mg tablet
levetiracetam 1,000 mg tablet
levetiracetam 100 mg/mL oral solution
levetiracetam 250 mg tablet
levetiracetam 500 mg tablet
levetiracetam 500 mg/5 mL (5 mL) oral solution
levetiracetam 750 mg tablet
levetiracetam ER 500 mg tablet, extended release 24 hr
levetiracetam ER 750 mg tablet, extended release 24 hr
levobunolol 0.5% eye drops
levocarnitine (with sugar) 100 mg/mL oral solution
levocarnitine 100 mg/mL oral solution
levocetirizine 5 mg tablet
levofloxacin 250 mg tablet
levofloxacin 500 mg tablet
levofloxacin 750 mg tablet
Levonest (28) 50-30 (6)/75-40(5)/125-30(10) tablet
levonorgestrel 0.15 mg-ethinyl estradiol 0.03 mg tablet
levonorgestrel 0.15 mg-ethinyl estradiol 30 mcg tablets, 3 mos pack(91)
levonorgestrel 1.5 mg tablet
levonorgestrel-ethinyl estradiol 0.1 mg-20 mcg tablet
Levora-28 0.15 mg-0.03 mg tablet
levothyroxine 100 mcg tablet
levothyroxine 112 mcg tablet
levothyroxine 125 mcg tablet
levothyroxine 137 mcg tablet
levothyroxine 150 mcg tablet
levothyroxine 175 mcg tablet
levothyroxine 200 mcg tablet
levothyroxine 25 mcg tablet
levothyroxine 300 mcg tablet
levothyroxine 50 mcg tablet
levothyroxine 75 mcg tablet
levothyroxine 88 mcg tablet
lidocaine HCl 2% mucosal solution
Lidocaine Viscous 2% mucosal solution
lidocaine-prilocaine 2.5%-2.5% topical cream

Lillow (28) 0.15 mg-0.03 mg tablet
liothyronine 25 mcg tablet
liothyronine 5 mcg tablet
liothyronine 50 mcg tablet
lisinopril 10 mg tablet
lisinopril 10 mg-hydrochlorothiazide 12.5 mg tablet
lisinopril 2.5 mg tablet
lisinopril 20 mg tablet
lisinopril 20 mg-hydrochlorothiazide 12.5 mg tablet
lisinopril 20 mg-hydrochlorothiazide 25 mg tablet
lisinopril 30 mg tablet
lisinopril 40 mg tablet
lisinopril 5 mg tablet
lithium carbonate 150 mg capsule
lithium carbonate 300 mg capsule
lithium carbonate 300 mg tablet
lithium carbonate 600 mg capsule
lithium carbonate ER 300 mg tablet, extended release
lithium carbonate ER 450 mg tablet, extended release
LoJaimiess 0.1 mg-20 mcg (84)/10 mcg (7) tablets, 3 month dose pack
loperamide 2 mg capsule
lorazepam 0.5 mg tablet
lorazepam 1 mg tablet
lorazepam 2 mg tablet
lorazepam 2 mg/mL oral concentrate
Lorazepam Intensol 2 mg/mL oral concentrate
Loryna (28) 3 mg-0.02 mg tablet
losartan 100 mg tablet
losartan 100 mg-hydrochlorothiazide 12.5 mg tablet
losartan 100 mg-hydrochlorothiazide 25 mg tablet
losartan 25 mg tablet
losartan 50 mg tablet
losartan 50 mg-hydrochlorothiazide 12.5 mg tablet
lovastatin 10 mg tablet
lovastatin 20 mg tablet
lovastatin 40 mg tablet
Low-Ogestrel (28) 0.3 mg-30 mcg tablet
loxapine succinate 10 mg capsule
loxapine succinate 25 mg capsule
loxapine succinate 5 mg capsule
loxapine succinate 50 mg capsule
Lo-Zumandimine (28) 3 mg-0.02 mg tablet

Lutera (28) 0.1 mg-20 mcg tablet
Lyleq 0.35 mg tablet
Lyza 0.35 mg tablet
Marlissa (28) 0.15 mg-0.03 mg tablet
meclizine 12.5 mg tablet
meclizine 25 mg tablet
mecobalamin (vitamin B12) 10,000 mcg solution for injection
medroxyprogesterone 10 mg tablet
medroxyprogesterone 150 mg/mL intramuscular suspension
medroxyprogesterone 150 mg/mL intramuscular syringe
medroxyprogesterone 2.5 mg tablet
medroxyprogesterone 5 mg tablet
mefloquine 250 mg tablet
megestrol 20 mg tablet
megestrol 40 mg tablet
Melodetta 24 Fe 1 mg-20 mcg (24)/75 mg (4) chewable tablet
meloxicam 15 mg tablet
meloxicam 7.5 mg tablet
memantine 10 mg tablet
memantine 5 mg tablet
memantine 5 mg-10 mg tablets in a dose pack
meperidine 50 mg tablet
meperidine 50 mg/5 mL oral solution
mercaptopurine 50 mg tablet
metformin 1,000 mg tablet
metformin 500 mg tablet
metformin 850 mg tablet
metformin ER 500 mg tablet, extended release 24 hr
metformin ER 750 mg tablet, extended release 24 hr
methadone 10 mg tablet
methadone 10 mg/5 mL oral solution
methadone 10 mg/mL oral concentrate
methadone 40 mg soluble tablet
methadone 5 mg tablet
methadone 5 mg/5 mL oral solution
Methadone Intensol 10 mg/mL oral concentrate
Methadose 40 mg soluble tablet
methimazole 10 mg tablet
methimazole 5 mg tablet
methocarbamol 500 mg tablet
methocarbamol 750 mg tablet
methotrexate sodium (PF) 25 mg/mL injection solution

methotrexate sodium 2.5 mg tablet
methotrexate sodium 25 mg/mL injection solution
methyldopa 250 mg tablet
methyldopa 500 mg tablet
methylphenidate 10 mg tablet
methylphenidate 20 mg tablet
methylphenidate 5 mg tablet
methylprednisolone 16 mg tablet
methylprednisolone 32 mg tablet
methylprednisolone 4 mg tablet
methylprednisolone 4 mg tablets in a dose pack
methylprednisolone 8 mg tablet
metipranolol 0.3% eye drops
metoclopramide 10 mg tablet
metoclopramide 5 mg tablet
metoclopramide 5 mg/5 mL oral solution
metoprolol succinate ER 100 mg tablet, extended release 24 hr
metoprolol succinate ER 200 mg tablet, extended release 24 hr
metoprolol succinate ER 25 mg tablet, extended release 24 hr
metoprolol succinate ER 50 mg tablet, extended release 24 hr
metoprolol tartrate 100 mg tablet
metoprolol tartrate 100 mg-hydrochlorothiazide 25 mg tablet
metoprolol tartrate 100 mg-hydrochlorothiazide 50 mg tablet
metoprolol tartrate 25 mg tablet
metoprolol tartrate 37.5 mg tablet
metoprolol tartrate 50 mg tablet
metoprolol tartrate 50 mg-hydrochlorothiazide 25 mg tablet
metoprolol tartrate 75 mg tablet
metronidazole 250 mg tablet
metronidazole 500 mg tablet
Mibelas 24 Fe 1 mg-20 mcg (24)/75 mg (4) chewable tablet
Miconazole-3 200 mg vaginal suppository
Microgestin 1/20 (21) 1 mg-20 mcg tablet
Microgestin 24 FE 1 mg-20 mcg (24)/75 mg (4) tablet
Microgestin FE 1/20 (28) 1 mg-20 mcg (21)/75 mg (7) tablet
midazolam 10 mg/5 mL (2 mg/mL) oral syrup
midazolam 2 mg/mL oral syrup
Mili 0.25 mg-35 mcg tablet
Minitran 0.1 mg/hr transdermal 24 hour patch

Minitran 0.2 mg/hr transdermal 24 hour patch
Minitran 0.4 mg/hr transdermal 24 hour patch
Minitran 0.6 mg/hr transdermal 24 hour patch
minocycline 100 mg capsule
minocycline 50 mg capsule
minocycline 75 mg capsule
minoxidil 10 mg tablet
minoxidil 2.5 mg tablet
mirtazapine 15 mg tablet
mirtazapine 30 mg tablet
mirtazapine 45 mg tablet
mirtazapine 7.5 mg tablet
misoprostol 100 mcg tablet
misoprostol 200 mcg tablet
moexipril 15 mg tablet
moexipril 7.5 mg tablet
mometasone 0.1% topical cream
mometasone 0.1% topical ointment
mometasone 0.1% topical solution
Mondoxine NL 100 mg capsule
Mono-Linyah 0.25 mg-35 mcg tablet
montelukast 10 mg tablet
montelukast 4 mg chewable tablet
montelukast 5 mg chewable tablet
Morgidox 100 mg capsule
Morgidox 50 mg capsule
morphine 10 mg/5 mL oral solution
morphine 15 mg immediate release tablet
morphine 20 mg/5 mL (4 mg/mL) oral solution
morphine 30 mg immediate release tablet
morphine concentrate 100 mg/5 mL (20 mg/mL) oral solution
moxifloxacin 0.5% eye drops
moxifloxacin 400 mg tablet
Multigen 70 mg-150 mg-10 mcg-2 mg-75mg tablet
Multigen Plus 151 mg-60 mg-10 mcg-1 mg tablet
mupirocin 2% topical ointment
My Choice 1.5 mg tablet
My Way 1.5 mg tablet
mycophenolate mofetil 250 mg capsule
mycophenolate mofetil 500 mg tablet
nabumetone 500 mg tablet
nabumetone 750 mg tablet
nalmefene 1 mg/mL injection solution
naloxone 0.4 mg/mL injection solution
naloxone 0.4 mg/mL injection syringe
naloxone 1 mg/mL injection syringe

naltrexone 50 mg tablet
naproxen 250 mg tablet
naproxen 375 mg tablet
naproxen 500 mg tablet
naratriptan 1 mg tablet
naratriptan 2.5 mg tablet
NebuSal 3% solution for nebulization
Necon 0.5/35 (28) 0.5 mg-35 mcg tablet
neomycin 3.5 mg/g-polymyxin B 10,000 unit/g-dexameth 0.1% eye oint
neomycin 500 mg tablet
neomycin-bacitracin-polymyxn 3.5 mg-400 unit-10,000 unit/gram eye oint
neomycin-polymyxin-dexameth 3.5 mg/mL-10,000 unit/mL-0.1% eye drops
Neo-Polycin 3.5 mg-400 unit-10,000 unit/g eye ointment
nevirapine 200 mg tablet
nevirapine 50 mg/5 mL oral suspension
New Day 1.5 mg tablet
nifedipine ER 30 mg tablet, extended release
nifedipine ER 30 mg tablet, extended release 24 hr
nifedipine ER 60 mg tablet, extended release
nifedipine ER 60 mg tablet, extended release 24 hr
nifedipine ER 90 mg tablet, extended release
nifedipine ER 90 mg tablet, extended release 24 hr
Nikki (28) 3 mg-0.02 mg tablet
NITRO-BID 2% TRANSDERMAL OINTMENT
nitrofurantoin macrocrystal 100 mg capsule
nitrofurantoin macrocrystal 25 mg capsule
nitrofurantoin macrocrystal 50 mg capsule
nitrofurantoin monohydrate/macrocrystals 100 mg capsule
nitroglycerin 0.1 mg/hr transdermal 24 hour patch
nitroglycerin 0.2 mg/hr transdermal 24 hour patch
nitroglycerin 0.3 mg sublingual tablet
nitroglycerin 0.4 mg sublingual tablet
nitroglycerin 0.4 mg/hr transdermal 24 hour patch
nitroglycerin 0.6 mg sublingual tablet
nitroglycerin 0.6 mg/hr transdermal 24 hour patch
Nora-BE 0.35 mg tablet
norethindrone (contraceptive) 0.35 mg tablet
norethindrone 1 mg-e. estradiol 20 mcg (24)-iron 75 mg (4) chew tablet

norethindrone 1 mg-ethinyl estradiol 20 mcg (21)-iron 75 mg (7) tablet
norethindrone 1.5 mg-ethinyl estradiol 30 mcg(21)/iron 75 mg(7) tablet
norethindrone acetate 0.5 mg-ethinyl estradiol 2.5 mcg tablet
norethindrone acetate 1 mg-ethinyl estradiol 20 mcg tablet
norethindrone acetate 1 mg-ethinyl estradiol 5 mcg tablet
norethindrone acetate 1.5 mg-ethinyl estradiol 30 mcg tablet
norethindrone acetate 5 mg tablet
norethin-ethinyl estradiol-iron 0.4 mg-35 mcg(21)/75 mg(7) chew tablet
norethin-ethinyl estradiol-iron 0.8 mg-25 mcg(24)/75 mg(4) chew tablet
norgestimate 0.18 mg/0.215 mg/0.25 mg-ethinyl estradiol 25 mcg tablet
norgestimate 0.25 mg-ethinyl estradiol 35 mcg tablet
norgestimate-ethinyl estradiol 0.18 mg/0.215mg/0.25mg-35 mcg(28)tablet
Norlyda 0.35 mg tablet
Nortrel 0.5/35 (28) 0.5 mg-35 mcg tablet
Nortrel 1/35 (21) 1 mg-35 mcg tablet
Nortrel 1/35 (28) 1 mg-35 mcg tablet
Nortrel 7/7/7 (28) 0.5 mg/0.75 mg/1 mg-35 mcg tablet
nortriptyline 10 mg capsule
nortriptyline 25 mg capsule
nortriptyline 50 mg capsule
nortriptyline 75 mg capsule
Nylia 1/35 (28) 1 mg-35 mcg tablet
Nylia 7/7/7 (28) 0.5/0.75/1 mg-35 mcg tablet
Nymyo 0.25 mg-35 mcg tablet
nystatin 100,000 unit/gram topical cream
nystatin 100,000 unit/gram topical ointment
nystatin 100,000 unit/mL oral suspension
Ocella 3 mg-0.03 mg tablet
ofloxacin 0.3% ear drops
olanzapine 10 mg tablet
olanzapine 15 mg tablet
olanzapine 2.5 mg tablet
olanzapine 20 mg tablet
olanzapine 5 mg tablet
olanzapine 7.5 mg tablet
olmesartan 20 mg tablet
olmesartan 20 mg-hydrochlorothiazide 12.5 mg tablet
olmesartan 40 mg tablet

olmesartan 40 mg-hydrochlorothiazide 12.5 mg tablet
olmesartan 40 mg-hydrochlorothiazide 25 mg tablet
olmesartan 5 mg tablet
olopatadine 0.1% eye drops
olopatadine 0.2% eye drops
omeprazole 10 mg capsule, delayed release
omeprazole 20 mg capsule, delayed release
omeprazole 40 mg capsule, delayed release
ondansetron 4 mg disintegrating tablet
ondansetron 8 mg disintegrating tablet
ondansetron HCl 4 mg tablet
ondansetron HCl 8 mg tablet
Option-2 1.5 mg tablet
orphenadrine citrate ER 100 mg tablet, extended release
Orsythia 0.1 mg-20 mcg tablet
Oscimin 0.125 mg tablet
Oscimin SL 0.125 mg sublingual tablet
oxcarbazepine 150 mg tablet
oxcarbazepine 300 mg tablet
oxcarbazepine 600 mg tablet
oxybutynin chloride 5 mg tablet
oxybutynin chloride 5 mg/5 mL oral syrup
oxybutynin chloride ER 10 mg tablet, extended release 24 hr
oxybutynin chloride ER 15 mg tablet, extended release 24 hr
oxybutynin chloride ER 5 mg tablet, extended release 24 hr
oxycodone 10 mg tablet
oxycodone 15 mg tablet
oxycodone 20 mg tablet
oxycodone 30 mg tablet
oxycodone 5 mg tablet
oxycodone-acetaminophen 10 mg-325 mg tablet
oxycodone-acetaminophen 2.5 mg-325 mg tablet
oxycodone-acetaminophen 5 mg-325 mg tablet
oxycodone-acetaminophen 7.5 mg-325 mg tablet
pantoprazole 20 mg tablet, delayed release
pantoprazole 40 mg tablet, delayed release
Paroex Oral Rinse 0.12% mouthwash
paroxetine 10 mg tablet
paroxetine 20 mg tablet
paroxetine 30 mg tablet
paroxetine 40 mg tablet

peg 3350-electrolytes 236 gram-22.74 gram-6.74 gram-5.86 gram solution
peg-electrolyte solution 420 gram oral solution
penicillin V potassium 125 mg/5 mL oral solution
penicillin V potassium 250 mg tablet
penicillin V potassium 250 mg/5 mL oral solution
penicillin V potassium 500 mg tablet
pentoxifylline ER 400 mg tablet, extended release
perindopril erbumine 2 mg tablet
perindopril erbumine 4 mg tablet
perindopril erbumine 8 mg tablet
Periogard 0.12% mouthwash
PHASEAL PROTECTOR 13 MM DEVICE
PHASEAL PROTECTOR 20 MM DEVICE
PHASEAL PROTECTOR 28 MM DEVICE
phenobarbital 100 mg tablet
phenobarbital 15 mg tablet
phenobarbital 16.2 mg tablet
phenobarbital 30 mg tablet
phenobarbital 32.4 mg tablet
phenobarbital 60 mg tablet
phenobarbital 64.8 mg tablet
phenobarbital 97.2 mg tablet
phenytoin 100 mg/4 mL oral suspension
phenytoin 125 mg/5 mL oral suspension
phenytoin 50 mg chewable tablet
phenytoin sodium extended 100 mg capsule
phenytoin sodium extended 200 mg capsule
PHENYTOIN SODIUM EXTENDED 300 MG CAPSULE
Philith 0.4 mg-35 mcg tablet
Phospha Neutral 250 mg tablet
phytonadione (vitamin K1) 1 mg/0.5 mL injection solution
phytonadione (vitamin K1) 1 mg/0.5 mL injection syringe
phytonadione (vitamin K1) 10 mg/mL injection solution
phytonadione (vitamin K1) 5 mg tablet
pilocarpine 1% eye drops
pilocarpine 2% eye drops
pilocarpine 4% eye drops
Pimtrex (28) 0.15 mg-0.02 mg (21)/0.01 mg (5) tablet
pindolol 10 mg tablet
pindolol 5 mg tablet
pioglitazone 15 mg tablet

pioglitazone 30 mg tablet
pioglitazone 45 mg tablet
Pirmella 0.5/0.75/1 mg-35 mcg tablet
Pirmella 1 mg-35 mcg tablet
piroxicam 10 mg capsule
piroxicam 20 mg capsule
Polycin 500 unit-10,000 unit/gram eye ointment
Poly-Iron 150 Forte 150 mg-25 mcg-1 mg capsule
polymyxin B sulfate 10,000 unit-trimethoprim 1 mg/mL eye drops
Portia 28 0.15 mg-0.03 mg tablet
potassium chloride ER 10 mEq capsule, extended release
potassium chloride ER 10 mEq tablet, extended release
potassium chloride ER 10 mEq tablet, extended release(part/cryst)
potassium chloride ER 15 mEq tablet, extended release(part/cryst)
potassium chloride ER 20 mEq tablet, extended release
potassium chloride ER 20 mEq tablet, extended release(part/cryst)
potassium chloride ER 8 mEq capsule, extended release
potassium chloride ER 8 mEq tablet, extended release
pramipexole 0.125 mg tablet
pramipexole 0.25 mg tablet
pramipexole 0.5 mg tablet
pramipexole 0.75 mg tablet
pramipexole 1 mg tablet
pramipexole 1.5 mg tablet
pravastatin 10 mg tablet
pravastatin 20 mg tablet
pravastatin 40 mg tablet
pravastatin 80 mg tablet
prazosin 1 mg capsule
prazosin 2 mg capsule
prazosin 5 mg capsule
prednisolone 15 mg/5 mL oral solution
prednisolone acetate 1% eye drops, suspension
prednisolone sodium phosphate 1% eye drops
prednisolone sodium phosphate 15 mg/5 mL (3 mg/mL) oral solution
prednisolone sodium phosphate 25 mg/5 mL (5 mg/mL) oral solution
prednisolone sodium phosphate 5 mg base/5 mL (6.7 mg/5 mL) oral soln

prednisone 1 mg tablet
prednisone 10 mg tablet
prednisone 10 mg tablets in a dose pack
prednisone 2.5 mg tablet
prednisone 20 mg tablet
prednisone 5 mg tablet
prednisone 5 mg tablets in a dose pack
prednisone 50 mg tablet
Prenatal Plus (calcium carbonate) 27 mg iron-1 mg tablet
Prenatal Plus DHA 27 mg iron-1 mg-312 mg-250 mg oral pack
Previfem 0.25 mg-35 mcg tablet
primidone 250 mg tablet
primidone 50 mg tablet
probenecid 500 mg tablet
prochlorperazine maleate 10 mg tablet
prochlorperazine maleate 5 mg tablet
Procto-Med HC 2.5% topical cream perineal applicator
Procto-Pak 1% topical cream perineal applicator
Proctosol HC 2.5% topical cream perineal applicator
Proctozone-HC 2.5% topical cream perineal applicator
progesterone micronized 100 mg capsule
progesterone micronized 200 mg capsule
promethazine 12.5 mg tablet
promethazine 25 mg tablet
promethazine 50 mg tablet
promethazine 6.25 mg/5 mL oral syrup
propafenone 150 mg tablet
propafenone 225 mg tablet
propafenone 300 mg tablet
proparacaine 0.5% eye drops
propranolol 10 mg tablet
propranolol 20 mg tablet
propranolol 20 mg/5 mL (4 mg/mL) oral solution
propranolol 40 mg tablet
propranolol 40 mg/5 mL (8 mg/mL) oral solution
propranolol 40 mg-hydrochlorothiazide 25 mg tablet
propranolol 60 mg tablet
propranolol 80 mg tablet
propranolol 80 mg-hydrochlorothiazide 25 mg tablet
quetiapine 100 mg tablet
quetiapine 200 mg tablet

quetiapine 25 mg tablet
quetiapine 300 mg tablet
quetiapine 400 mg tablet
quetiapine 50 mg tablet
quetiapine ER 150 mg tablet, extended release 24 hr
quetiapine ER 200 mg tablet, extended release 24 hr
quetiapine ER 300 mg tablet, extended release 24 hr
quetiapine ER 400 mg tablet, extended release 24 hr
quetiapine ER 50 mg tablet, extended release 24 hr
quinapril 10 mg tablet
quinapril 10 mg-hydrochlorothiazide 12.5 mg tablet
quinapril 20 mg tablet
quinapril 20 mg-hydrochlorothiazide 12.5 mg tablet
quinapril 20 mg-hydrochlorothiazide 25 mg tablet
quinapril 40 mg tablet
quinapril 5 mg tablet
quinidine sulfate 200 mg tablet
quinidine sulfate 300 mg tablet
rabeprazole 20 mg tablet, delayed release
ramipril 1.25 mg capsule
ramipril 10 mg capsule
ramipril 2.5 mg capsule
ramipril 5 mg capsule
ranolazine ER 1,000 mg tablet, extended release, 12 hr
ranolazine ER 500 mg tablet, extended release, 12 hr
Reclipsen (28) 0.15 mg-0.03 mg tablet
repaglinide 0.5 mg tablet
repaglinide 1 mg tablet
repaglinide 2 mg tablet
rifampin 150 mg capsule
rifampin 300 mg capsule
risperidone 0.25 mg tablet
risperidone 0.5 mg tablet
risperidone 1 mg tablet
risperidone 1 mg/mL oral solution
risperidone 2 mg tablet
risperidone 3 mg tablet
risperidone 4 mg tablet
Rivelsa 0.15 mg-20 mcg/0.15 mg-25 mcg tablets, 3 month dose pack
rizatriptan 10 mg disintegrating tablet

rizatriptan 10 mg tablet
rizatriptan 5 mg disintegrating tablet
rizatriptan 5 mg tablet
ropinirole 0.25 mg tablet
ropinirole 0.5 mg tablet
ropinirole 1 mg tablet
ropinirole 2 mg tablet
ropinirole 3 mg tablet
ropinirole 4 mg tablet
ropinirole 5 mg tablet
rosuvastatin 10 mg tablet
rosuvastatin 20 mg tablet
rosuvastatin 40 mg tablet
rosuvastatin 5 mg tablet
Roweepra 1,000 mg tablet
Roweepra 500 mg tablet
Roweepra 750 mg tablet
Roweepra XR 500 mg tablet, extended release
Roweepra XR 750 mg tablet, extended release
selenium sulfide 2.5% lotion
sertraline 100 mg tablet
sertraline 20 mg/mL oral concentrate
sertraline 25 mg tablet
sertraline 50 mg tablet
Setlakin 0.15 mg-30 mcg (91) tablets, 3 month dose pack
Sharobel 0.35 mg tablet
sildenafil (pulmonary hypertension) 20 mg tablet
silver sulfadiazine 1% topical cream
Simliya (28) 0.15 mg-0.02 mg (21)/0.01 mg (5) tablet
Simpesse 0.15 mg-30 mcg (84)/10 mcg(7) tablets, 3 month dose pack
simvastatin 10 mg tablet
simvastatin 20 mg tablet
simvastatin 40 mg tablet
simvastatin 5 mg tablet
simvastatin 80 mg tablet
sodium chloride 0.9% for nebulization
sodium chloride 0.9% irrigation solution
sodium chloride 10% for nebulization
sodium chloride 3% for nebulization
sodium chloride 7% for nebulization
sodium polystyrene sulfonate (sorbitol free) 15 gram/60 mL oral susp
solifenacin 10 mg tablet
solifenacin 5 mg tablet
Sorine 120 mg tablet
Sorine 160 mg tablet

Sorine 240 mg tablet
Sorine 80 mg tablet
sotalol 120 mg tablet
sotalol 160 mg tablet
sotalol 240 mg tablet
sotalol 80 mg tablet
Sotalol AF 120 mg tablet
Sotalol AF 160 mg tablet
Sotalol AF 80 mg tablet
spironolactone 100 mg tablet
spironolactone 25 mg tablet
spironolactone 25 mg-hydrochlorothiazide 25 mg tablet
spironolactone 50 mg tablet
Sprintec (28) 0.25 mg-35 mcg tablet
Sronyx 0.1 mg-20 mcg tablet
Strong Iodine 5% oral solution
Subvenite 100 mg tablet
Subvenite 150 mg tablet
Subvenite 200 mg tablet
Subvenite 25 mg tablet
Subvenite Starter (Blue) Kit 25 mg (35) tablets in a dose pack
Subvenite Starter (Green) Kit 25 mg (84)-100 mg (14) tablet, dose pack
Subvenite Starter (Orange) Kit 25 mg (42)-100 mg (7) tablet, dose pack
sucralfate 1 gram tablet
sulfacetamide sodium 10% eye drops
sulfacetamide-prednisolone 10%-0.23% (0.25%) eye drops
sulfamethoxazole 200 mg-trimethoprim 40 mg/5 mL oral suspension
sulfamethoxazole 400 mg-trimethoprim 80 mg tablet
sulfamethoxazole 800 mg-trimethoprim 160 mg tablet
sulfasalazine 500 mg tablet
sulfasalazine 500 mg tablet, delayed release
sulindac 150 mg tablet
sulindac 200 mg tablet
sumatriptan 100 mg tablet
sumatriptan 25 mg tablet
sumatriptan 50 mg tablet
Syeda 3 mg-0.03 mg tablet
tamoxifen 10 mg tablet
tamoxifen 20 mg tablet
tamsulosin 0.4 mg capsule
Tarina 24 Fe 1 mg-20 mcg (24)/75 mg (4) tablet

Tarina Fe 1/20 (28) 1 mg-20 mcg (21)/75 mg (7) tablet
Tarina Fe 1-20 EQ (28) 1 mg-20 mcg (21)/75 mg (7) tablet
Taztia XT 120 mg capsule, extended release
Taztia XT 180 mg capsule, extended release
Taztia XT 240 mg capsule, extended release
Taztia XT 300 mg capsule, extended release
Taztia XT 360 mg capsule, extended release
telmisartan 20 mg tablet
telmisartan 40 mg tablet
telmisartan 80 mg tablet
temazepam 15 mg capsule
temazepam 30 mg capsule
Tencon 50 mg-325 mg tablet
tenofovir disoproxil fumarate 300 mg tablet
terazosin 1 mg capsule
terazosin 10 mg capsule
terazosin 2 mg capsule
terazosin 5 mg capsule
terbinafine HCl 250 mg tablet
terconazole 0.4% vaginal cream
terconazole 0.8% vaginal cream
testosterone cypionate 100 mg/mL intramuscular oil
testosterone cypionate 200 mg/mL intramuscular oil
testosterone enanthate 200 mg/mL intramuscular oil
thioridazine 10 mg tablet
thioridazine 100 mg tablet
thioridazine 25 mg tablet
thioridazine 50 mg tablet
Tiadyt ER 120 mg capsule, extended release
Tiadyt ER 180 mg capsule, extended release
Tiadyt ER 240 mg capsule, extended release
Tiadyt ER 300 mg capsule, extended release
Tiadyt ER 360 mg capsule, extended release
Tiadyt ER 420 mg capsule, extended release
timolol maleate 0.25% eye drops
timolol maleate 0.5% eye drops
tizanidine 2 mg tablet
tizanidine 4 mg tablet
tobramycin 0.3% eye drops
topiramate 100 mg tablet
topiramate 15 mg sprinkle capsule
topiramate 200 mg tablet
topiramate 25 mg sprinkle capsule
topiramate 25 mg tablet
topiramate 50 mg tablet

torsemide 10 mg tablet
torsemide 100 mg tablet
torsemide 20 mg tablet
torsemide 5 mg tablet
tramadol 100 mg tablet
tramadol 37.5 mg-acetaminophen 325 mg tablet
tramadol 50 mg tablet
trandolapril 1 mg tablet
trandolapril 2 mg tablet
trandolapril 4 mg tablet
trazodone 100 mg tablet
trazodone 150 mg tablet
trazodone 300 mg tablet
trazodone 50 mg tablet
Tri Femynor (28) 0.18 mg(7)/0.215 mg(7)/0.25 mg(7)-35 mcg tablet
triamcinolone acetonide 0.025% lotion
triamcinolone acetonide 0.025% topical cream
triamcinolone acetonide 0.025% topical ointment
triamcinolone acetonide 0.1% lotion
triamcinolone acetonide 0.1% topical cream
triamcinolone acetonide 0.1% topical ointment
triamcinolone acetonide 0.5% topical cream
triamcinolone acetonide 0.5% topical ointment
triamterene 37.5 mg-hydrochlorothiazide 25 mg capsule
triamterene 37.5 mg-hydrochlorothiazide 25 mg tablet
triamterene 75 mg-hydrochlorothiazide 50 mg tablet
Tricon 110 mg-0.5 mg capsule
Tri-Estarylla (28) 0.18 mg(7)/0.215 mg(7)/0.25 mg(7)-35 mcg tablet
Trigels-F Forte 460 mg-60 mg-0.01 mg-1 mg capsule
trihexyphenidyl 0.4 mg/mL oral elixir
trihexyphenidyl 2 mg tablet
trihexyphenidyl 5 mg tablet
Tri-Linyah (28) 0.18 mg(7)/0.215 mg(7)/0.25 mg(7)-35 mcg tablet
Tri-Lo-Estarylla 0.18 mg/0.215 mg/0.25 mg-25 mcg tablet
Tri-Lo-Marzia 0.18 mg/0.215 mg/0.25 mg-25 mcg tablet
Tri-Lo-Mili 0.18/0.215/0.25 mg-25 mcg tablet
Tri-Lo-Sprintec 0.18 mg/0.215 mg/0.25 mg-25 mcg tablet

TriLyte With Flavor Packets 420 gram oral solution
trimethobenzamide 300 mg capsule
trimethoprim 100 mg tablet
Tri-Mili (28) 0.18 mg(7)/0.215 mg(7)/0.25 mg(7)-35 mcg tablet
Tri-Nymyo 0.18/0.215/0.25 mg-35 mcg(28) tablet
Tri-Previfem (28) 0.18 mg(7)/0.215 mg(7)/0.25 mg(7)-35 mcg tablet
Tri-Sprintec (28) 0.18 mg(7)/0.215 mg(7)/0.25 mg(7)-35 mcg tablet
Trivora (28) 50-30 (6)/75-40(5)/125-30(10) tablet
Tri-VyLibra (28) 0.18 mg(7)/0.215 mg(7)/0.25 mg(7)-35 mcg tablet
Tri-VyLibra Lo 0.18/0.215/0.25 mg-25 mcg tablet
tropicamide 0.5% eye drops
tropicamide 1% eye drops
TRUE METRIX AIR GLUCOSE METER
TRUE METRIX AIR GLUCOSE METER KIT
TRUE METRIX GLUCOSE METER
TRUE METRIX GLUCOSE METER KIT
TRUE METRIX GLUCOSE TEST STRIP
TRUE METRIX GO GLUCOSE METER
TRUE METRIX PRO TEST STRIP
TRUE2GO BLOOD GLUCOSE SYSTEM KIT
TRUERESULT BLOOD GLUCOSE SYSTEM KIT
TRUETEST TEST STRIPS
TRUETRACK BLOOD GLUCOSE SYSTEM KIT
TRUETRACK SMART SYSTEM KIT
TRUETRACK TEST STRIPS
Tulana 0.35 mg tablet
valacyclovir 1 gram tablet
valacyclovir 500 mg tablet
valproic acid (as sodium salt) 250 mg/5 mL (5 mL) oral solution
valproic acid (as sodium salt) 250 mg/5 mL oral solution
valproic acid (as sodium salt) 500 mg/10 mL (10 mL) oral solution
valproic acid 250 mg capsule
valsartan 160 mg tablet
valsartan 160 mg-hydrochlorothiazide 12.5 mg tablet
valsartan 160 mg-hydrochlorothiazide 25 mg tablet
valsartan 320 mg tablet
valsartan 320 mg-hydrochlorothiazide 12.5 mg tablet

valsartan 320 mg-hydrochlorothiazide 25 mg tablet
valsartan 40 mg tablet
valsartan 80 mg tablet
valsartan 80 mg-hydrochlorothiazide 12.5 mg tablet
Vanadom 350 mg tablet
Velivet Triphasic Regimen (28) 0.1 mg/0.125 mg/0.15 mg-25 mcg tablet
venlafaxine 100 mg tablet
venlafaxine 25 mg tablet
venlafaxine 37.5 mg tablet
venlafaxine 50 mg tablet
venlafaxine 75 mg tablet
venlafaxine ER 150 mg capsule, extended release 24 hr
venlafaxine ER 37.5 mg capsule, extended release 24 hr
venlafaxine ER 75 mg capsule, extended release 24 hr
verapamil 120 mg tablet
verapamil 40 mg tablet
verapamil 80 mg tablet
verapamil ER (SR) 120 mg tablet, extended release
verapamil ER (SR) 180 mg tablet, extended release
verapamil ER (SR) 240 mg tablet, extended release
Vestura (28) 3 mg-0.02 mg tablet
Vienna 0.1 mg-20 mcg tablet
Viorele (28) 0.15 mg-0.02 mg (21)/0.01 mg (5) tablet
Virt-Phos Neutral 250 mg tablet
Vitamin D2 1, 250 mcg (50,000 unit) capsule
Volnea (28) 0.15 mg-0.02 mg (21)/0.01 mg (5) tablet
Vyfemla (28) 0.4 mg-35 mcg tablet
VyLibra 0.25 mg-35 mcg tablet
warfarin 1 mg tablet
warfarin 10 mg tablet
warfarin 2 mg tablet
warfarin 2.5 mg tablet
warfarin 3 mg tablet
warfarin 4 mg tablet
warfarin 5 mg tablet
warfarin 6 mg tablet
warfarin 7.5 mg tablet
Wera (28) 0.5 mg-35 mcg tablet
zaleplon 10 mg capsule
zaleplon 5 mg capsule

Zarah 3 mg-0.03 mg tablet
zolpidem 10 mg tablet
zolpidem 5 mg tablet
zolpidem ER 12.5 mg tablet, extended release, multiphase
zolpidem ER 6.25 mg tablet, extended release, multiphase
zonisamide 100 mg capsule
zonisamide 25 mg capsule
zonisamide 50 mg capsule
Zovia 1/35E (28) 1 mg-35 mcg tablet
Zovia 1-35 (28) 1 mg-35 mcg tablet
Zumandimine (28) 3 mg-0.03 mg tablet

This list is a subset of Humana's current drug list. This is not a complete list and is subject to change.

Humana[®]

Important

At Humana, it is important you are treated fairly.

Humana Inc. and its subsidiaries do not discriminate or exclude people because of their race, color, national origin, age, disability, sex, sexual orientation, gender, gender identity, ancestry, ethnicity, marital status, religion, or language. Discrimination is against the law. Humana and its subsidiaries comply with applicable Federal Civil Rights laws. If you believe that you have been discriminated against by Humana or its subsidiaries, there are ways to get help.

- You may file a complaint, also known as a grievance:
Discrimination Grievances, P.O. Box 14618, Lexington, KY 40512-4618
If you need help filing a grievance, call **877-320-1235** or if you use a **TTY**, call **711**.
- You can also file a civil rights complaint with the **U.S. Department of Health and Human Services**, Office for Civil Rights electronically through their Complaint Portal, available at <https://ocrportal.hhs.gov/ocr/portal/lobby.jsf>, or at **U.S. Department of Health and Human Services**, 200 Independence Avenue, SW, Room 509F, HHH Building, Washington, DC 20201, **800-368-1019**, **800-537-7697 (TDD)**. Complaint forms are available at <https://www.hhs.gov/ocr/office/file/index.html>.
- **California residents:** You may also call California Department of Insurance toll-free hotline number: **800-927-HELP (4357)**, to file a grievance.

Auxiliary aids and services, free of charge, are available to you. 877-320-1235 (TTY: 711)

Humana provides free auxiliary aids and services, such as qualified sign language interpreters, video remote interpretation, and written information in other formats to people with disabilities when such auxiliary aids and services are necessary to ensure an equal opportunity to participate.

Language assistance services, free of charge, are available to you. 877-320-1235 (TTY: 711)

Español (Spanish): Llame al número arriba indicado para recibir servicios gratuitos de asistencia lingüística.

繁體中文 (Chinese): 撥打上面的電話號碼即可獲得免費語言援助服務。

Tiếng Việt (Vietnamese): Xin gọi số điện thoại trên đây để nhận được các dịch vụ hỗ trợ ngôn ngữ miễn phí.

한국어 (Korean): 무료 언어 지원 서비스를 받으려면 위의 번호로 전화하십시오.

Tagalog (Tagalog – Filipino): Tawagan ang numero sa itaas upang makatanggap ng mga serbisyo ng tulong sa wika nang walang bayad.

Русский (Russian): Позвоните по номеру, указанному выше, чтобы получить бесплатные услуги перевода.

Kreyòl Ayisyen (French Creole): Rele nimewo ki pi wo la a, pou resevwa sèvis èd pou lang ki gratis.

Français (French): Appelez le numéro ci-dessus pour recevoir gratuitement des services d'aide linguistique.

Polski (Polish): Aby skorzystać z bezpłatnej pomocy językowej, proszę zadzwonić pod wyżej podany numer.

Português (Portuguese): Ligue para o número acima indicado para receber serviços linguísticos, grátis.

Italiano (Italian): Chiamare il numero sopra per ricevere servizi di assistenza linguistica gratuiti.

Deutsch (German): Wählen Sie die oben angegebene Nummer, um kostenlose sprachliche Hilfsdienstleistungen zu erhalten.

日本語 (Japanese): 無料の言語支援サービスをご要望の場合は、上記の番号までお電話ください。

فارسی (Farsi)

برای دریافت تسهیلات زبانی بصورت رایگان با شماره فوق تماس بگیرید.

Diné Bizaad (Navajo): Wóda'í béesh bee hani'í bee wolta'ígíí bich'í' hódíílnih éí bee t'áá jiik'eh saad bee áká'ánída'áwo'déé nika'adoowoł.

العربية (Arabic)

الرجاء الاتصال بالرقم المبين أعلاه للحصول على خدمات مجانية للمساعدة بلغتك